
AGIHA/ELY

PRO POWER UNITS
ILLUSTRATED PARTS LIST

I
I
Il-

FORM NO: 444il1 ($87) PART NO:42980,43330,433i11,4iIr32 PRINTED lN USA
43333. 44424,4M25 $s.oo



Y

TO CONTINUE ITS PROGRAM OF QUALITY AND DESIGN IMPROVEMENTS, THE MANUFACTUflER
BESERVES THE RIGHT TO CHANGE, SPECIFICATIONS, DESIGNS AND PRICES WITHOUT NOTICE AND
WITHOUT INCURRING OBLIGATION. THE MANUFACTUREH ALSO RESERVES THE RIGHT TO SHIP
WITHOUT NOTICE AND WITHOUT INCURBING OBLIGATION.

AGHA/EI.V
One Gravely Lane, Clemmons, NC 27012



V

TABLE OF COMTENTS

Page

Fiamg...... o...'..........t... I
Stgering Control . . o . . . . . . . . . . . . . . . 3

::::":r:::"; : : : : : : : : : : : : : : : : : : : 
"

PTOClutch tinkage . . -. . . . . . . . . . . . r . . 9

Traction Clutch trinkage . . . o . . . . . . . . . . . 11

Main Drive . . . . . . . o . . . . . . . . . . . . . 13

Whge1 . . . . . . . . . . . . .,.':. r . . . . . . . . 14

Fue1, and Exhaust System - 12 and I2.5 E.P. Units . . 15

Fuel and Exhaust Systeur - 16, 17 and 18 H.P. Units . L7

Electrical System - 12 ancl L2.5 H.P. Units . . . . . 19

Electrical Systen - 16, L7 and 18 E.P. Units . . . . 2L

Transmission . . . . . . . . . . . o . . . . . . . . 23



FRAME

a

8J/
\ A\\ \\-s'7.\\

I

6tu
,.n kJO

\
\
\

66-".'



I
2
3
4
5
6
7
I
9

10
11

t2

13

ITEM
NO.

l4
15
15

L7
18
19
20

2L
22
23
24
25
26
27
28
29
30
31

NS

PART NO.

1800 7 9
1203 93

432L6
44541
44540
41553

419 45 5
42982

456004
t80t24
L26zLL

41 313

413447

18 017 s
34878
43189
43190

t8at22
4t9454
160s36

43447
43448

180 018
4t28L

L80022
120375

407 57
43200

43 550 7
40t7 6

120394
412 80
43472
4347 L
400 46

QTY.

2
2
1
I
1
2
2
I

18
8

2 (16, L7
and 18 EP)
1 (15, L7
and 18 HP)
2 (L6, L7
and 18 rrP )

2
2
I
1

10
L2
I
1
1
4
1
2
2

"2 I
2
1
2
1
1
I
1

FRAME

DESCRIPTION

Bolt, Hex 5/L5-L8r1.00
Washer, FIat .344x.688.x065
Plate, Silk Screen
Handlebar, R.H.
Handlebar, L.H.
Grip, Handlebar
Nut, Lock 5/L6-L8
!{eldment, Bandlebar Support
Nut, Lock 3/8-L6
Bolt, Eex 3/8-L6xL.25
Bo1t, 5/L6-L8x.525 Rd Hd Sq Nk

Weldment, Battery Box

Nut, Lock 5/L6-LB

Bolt, Hex l/Z-L3xL.25
Brace, Eandlebar Support
Bracket, Belt Guard L.H.
Bracket, BeIt Guard R.H.
Bolt, Bex 3rl8-16x1.00
Nut, tock L/4-20
Screw, Machine l/4-20x.625 Rd Hd
Guard, Belt L.fl.
Guard, BeIt R.H.
Bolt, Eex L/4-20x.625
Weldrnent, Bear ing Suppor t R. H.
Bolt, Eex L/4-20xL.00
Nut, Hex !/4-20
Bracket
Frame, Pro
Nut, Lock L/2-L3
Stop
Washer, FIat .406x.812x.065
Weldment, Bearing Support L.H.
Weldment , Brake Pin Plate L.H.
Weldment, Brake Pin Plate R.H.
Decal, America

J

I



STEERING CONTROL

/,
/'/

//
//

7

{,
/

/

'-*o

h'$-[-'
{

u^ [r(cill 
**

Lw

44

i' 
"r4\ -J v>

---. 22 l
)Nl
(

____

o

/,f ,
// o /,r/
o/



STEERING CONTROL

QTY.
ITEI.{

NO. PART NO.

2C775
4L623

455004
121222

42984
42990
43t92
43t97
43 446
43193
42992

4L9 454
18 0 016
41945 s
12C393

LL77 9
41988
4447 I

L2037 6
43444
41990

446 47 0

iC
2
4
8'2
2
2
2
2
2
5
4
4
2
2
2
4
2
8
2
2
4

1
2
3
4
5
6
7
8
9

10
11
l2
13
14
15
T6
L7
18
19
20
2L
22

DESCRIPTION

Washer, Nylon .375x.75x.06
Washer, Spring .375 I.D.
Nut, Lock 3/8-LG
Pin, Cotter.09x.75
Lever, Steer ing
Latch, Steering Lever
TiP, Brake Lock Lever
Grip, Hand C1utch Lever
Spring, Extension
Spring, Compression
Strap, Clutch-Brake
Nut, Lock L/4-20
BoIt, Hex L/4-20x.50
Nut, Lock 5/L6-Lg
Washer, Flat .344x.688x.065
Spring, Comp. lx.78x338
Bushing, fnterlock Lever
Ring, Circular Push-On
Nut, Hex 5/16-LB
Rod, Brake Lower
Rod, CIutch
Washer, FIat .375x1.125x.065

r-I
L--/

-l



1;
.rt 

\

\ \,/

o-J

WHEEL DRIVE

| ---

12\
Iu

t,z \\l rk ;>..-----'W q'



WHEEL DRIVE

1
2
3
4
5
6
7
I
9

10
11

ITEM
NO.

t2
13
14

1s
16
77
18
19
2A

2L

22
23
24

PART NO.

4297 9
t77923

42977
t2037 5
180132

413s5
720394

42989
14572
27 824
44342
44343
44120
416 86
41317
43 9s0
41599
34400

120377
413534
120 3 93

34305
3 4307
4227 0
411 5I

137 228
423315
427 640

QTY.

4
10

4
4
4
2
4
4
4
4
1
1

.2
2
I
1
2
2
4
4
2
I
I
2
2
2
2
2

DESCRIP?TON

Strap, Wheel Clutch
Pin, Cotter .125x.75
Weldment, Wheel CIutch L.H.
Nut, Hex L/4-20
BoIt, Eex 3/8-LGx2.25
Rod, Pulley Cleaning
Washer, Flat .406x.812x.065
Bushing, lilheel Clutch
Spacer, Idler
Sheave, fdler
l{eIdment, Brake Lever L. H.
Weldment, Brake Lever R.H.
Bushing, Pro AxIe
Spacer, Wheel
Shaft, Axle
Shaft, AxIe (Pro-32)
.Belt, Traction
Spr ing
Nut, Hex 3/8-LG
Nut, Lock 3/8-16
Washer, Flat .344x.688x.065
Assembly, Brake Band L.H.
Assembly, Brake Band R.H.
Assembly, Pro Wheel and Tire
Wheel, 13x5.00-6 (Pro-32)
Pin, Cotter .156x1.50
Washer, Flat .813x1.37x.100
Nutr Slotted 3/4-16

6

n
\- _/



GEAR SELECTOR

o 7+'

_.^-- =,,/ \
-.' \/ 

',:\\ -\\

\* :l/ f-'5

i

7\-\ ,e
\ e.-'1.- ./-">'-rye>

*v

o
\(-\ .--\

\/

I

I

I

re-d'r

--J

o



GEAR SELECTOR

ITEI,I
NO.

I
2
3
4
5
6
7
8
9

l_0
11
L2
13
L4
15
l_5
l7
18
19
20
2L
22
23
24
25
26
27
2e
29
30
31

PART NO.

26300
11223
1017 4
44t34
47337

180020
180077

43196
4s5004
!2439 4

43214
419455
A1(rntrn
=-,-.-r:

44135
47345
44137

416430
32352

t20367
41688

181551
12C_?8C
422845
34418
34357
44098
40544

l^rF.^LLqa)q>
34329

120393
1202t4

QTY.

3.
AR

2
1
1
2
I
I
I
1
1
4
2
1
I
I
2

z
2
1
1
I
1
1
2
1
1
I
1
1
4

DESCRIPTION

Ring, Retaining
Race, Bearing Thrust
Bushing, Nylon .76xlx.5 Fl_ang?
P1ate, Shifter Support Upper
Spacer, Shifter Shaft
Bo1t, Hex l/4-20x.75
Bo1t, Hex 5/16-LBx.75
Grip, PTO Lever
Nut, tock 3/8-L6
Wa.sher, FIat .406x.812x.065
Weldment, Shift Lever
Nut, tock 5/L6-LB
Nut, Lock !/4-2A
Brace, Shifter Plate
Guard, Transmission Chain
Weldment, Shifter Shaft
Nut, Lock l/4-28
Ball Joint, Disconnecting
Nut, Hex l/4-29
Rod, Trans. Shifter
Bo1t, Eex 1/4-28x.50
I.Ia.sher , Lock !/ 4

Washer, Flat .281x .625x.065
Arm, Trans. Shift
Boit, SeIf-Tapping 5/16-18x.62
P1ate, Shift Support Lower
Transmission, Pro Line
Ketr Woodruff .187x.750 Ha.rd
Guide, V-Belt
Washer, Flat .344x.688x.065
Washer, Lock 5/16 Reg.

8



'*1{ ft

wd

PTO CLUTCH LINKAGE

Hi\9
I

I
I

I

I
I

",r-s
././

.:T'uI

rl
I

'13

mq

o-dll
VE
A.'t

,1(r,l\

frfa6
g

v-ZO

I
2t

re-fl

2

@

'l

34
b

e.,,q"
g
fugs
u

8

{
\-

-Q,c

n6

It
I

I
l
I

I

laa

i(It,
1t
l
I
I

L,'

O

I

I

I

I

I

4
I

I
v

.r,--)_-

,t-@_,



rTEM
NO.

18
19
20
2t
22
23
24
25
25
27
28
29
30
31
32

33

34

38

39

40

41
42
43
44
45
46
47
48

PTO CLUTCH LINIGGE
Q13. DESCRIPTTON

1
2
3
4
5
6
7
8
9

10
11
L2
13
14
1s
16
t7

PART NO.

42985
't3196

43 5507
{15543

1017 4
34738

421202
L21222

41334
{1370
34385

45600 4
3489 4

120377
18012 5

3 901s
3s381

42540
18345
41839
4133 3
39327
38896
38898
18960
393 31
39336
432L3
3L624
41353
3s330
4437 9

120383 I
181676 1

42494 I
4194 5 s

43t9 4
3430 9

120393

2L909

2t914

180085

39330
18018 s

42988
L77923
120 396

41838
120394
tt77 9

I
1
3
3
3
I
1
3
I
I
1
I
I
3
1
I

I (12.5, 16
and 18 EP)

1 (L2 & 17 EP)
1
1
1
1

'1
1
1
1
1
1
1
1
1
I

(12, 16, L7
and 18 EP)

Lever, PTO Actuating
Grip, PTO tever
Nut, Lock L/2-13
Washer, FIat .53Ix1.250x.100
Bushing, Nylon .75x1x.5 Fia:1qe
Bushing, .513x.750x,GZs
Pin, Spring.187x1.000
Pin, Cotter .09x.75
Rod, PTO Clutch Actuating
Arm, fdler Pivot
Spring, PTO Return
Nut, Lock 3/8-LG
Tab, Spring
Nut, Eex 3/A-le
BoIt, Hex 3,/8-15xI. 50
Spacer'
Spacer, Eleetric Clutch

Spacer, I{anual Start
K"y, Square.250x1.250
Hub, PTO and Drive Clutch
Bolt, Bex L/2-L3x2.75 Special
Bushing
Sheave, Idler
Bearing, Ball
Ring, Retaining
Ring, Retaining
Assembly, fdler Sheave
V-Belt, PTO Clutch
Ring, Retaining
Sheave, Mower Clutch
Bearing, BalI 1.574x3.149x.708
Washer, Special
Washer, Lock 7/L6 Reg.

Guide, Belt
BoIt, Hex l/2-13x2.50
Rod, PTO Control
Pin, Cotter .L25x.75
Washer, FIat .53Ix1.052x.095
Lever, PTO Clutch
Washer, Flat .406x.812x.055

10 Spring, Comp. lx.7Bx33E

3s
35
37

(Kohler Units) BoIt, Hex 7/L6-20x2.50
(Kawasaki Units)Bo1t, Hex 1Ommx1.5
2 (B&S 12 HP Nut, Lock 5/L6-LB

Un its)
I (15,18 EP)

1 Guide, PTO V-Belt
I Guide, V-BeIt

4 (tZ EP) Washer, Flat .344x.G88x.065
(12.5 , L6,

7 and 18 IIP )(Kawasaki l{asher, Lock 8mm Spring
Units)

2 (Kawasaki Bolt, Eex M8 x L.zS 30mm
Units)

1 (16,18 EP) Bolt, Hex 5/16-18x1.75
2 (t2 fiPl

2
1
2

1
I
1
1
1
I
1
1

r-L-r



TRACTION CLUTCH LINKAGE

--^2HH
Uv,

-2

-3

-4

)

,;9
1l

qqY,

G;M-*--#d-'
llY@"''>-ll-l &-,o

.,rJg____- 
_-o

'fu#
asli-.;od-
*€---.- 

...'\,\

ot 
*oqY

O-Eg



rTEI.I
NO.

I
2
3
4
5
6
7

8
9

10
11
l2
13
!4
15
16
l7
18
19
20
2t
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
4t
42
43
44
45

46

THACTION CLUTCH LINKAGE

QrY. DESCRTPTTONPART NO.

192481
2L084

L20369
43248

L80r22
219t4
43440

45600 4
413 01
34738

4547 50
L20392

4t7 58
1179??

41330
120396
12039 4
127222

43 442
432 49

180t2 4

18 019 C

41324
1017 4

413 53 4
43199
21 829
1467 2
4t992
4319e

103343
126416
415543

74998
435507

34331
1s338
4319s

72037 6
10682
40625
21 3 B:l
1015 5
4 4111

4L9 455

120393

o

47
4B
49

34310
2t909

180085

I
1
1
1
2

2 (t2 rrP )
1

3
1
2
I
6z
1
2
1
I
3
2
1
1
1
1
1
2
2
I
2
2
1
1
2
2
2
1
1
1
1
1
4
1
1
I
I
1

2(B&Sand
Iiol:1er Units)
4(B&Sanr]
Kohler Units)
2 (Kawasak i

Units)
1

2 (t2 HP)
2

Nut, Lock 3/8-24
Ball Joint, Steering
l{ut, Hex 3/A-24
Rod, Clutch Actuating
Bo1t, Hex 3/8-L6xI.00
Bo1t, Hex M8 x 1.25 30mm
Weldment, Fwd-Rev Control

Bracket
Nut, Lock 3/8-LG
Bush ing
Bushing, .513x.750x .625
Nut, Lock 7/4-28
Washer, Flat .281x.525x.065
Lever, Fwd-Rev Activating
Pin, Cotter .125x.75
Ro1Ier, Clutch Cam
Washer, Flat .531x1.062x.095
Washer, Flat .406x.812x.065
Pin, Cotter.09x.75
Weldment, Fwd-Rev Cam
Rod End, Spherical Bearing
Bo1t, Hex 3/A-t5x1.25
Boit, Hex L/2-13x3.00
Spacer
Bushing, Nylon .76x1x.6 Flange
Nut, tock 3/8-L6
Plate, Idler
Sheave, fdler
Spacer, Idler .406x
Spacer
Pfate, Idler

.750x.18t

washer, Flat .531x1.063x.095
Bol.t, 3/8-16x1.75 Rd Hd Sq lrtk
Washer, Flat .53lx1.250x.100
Race , Bea.r ing Thrus t
Nut, Lock l/2-13
Sheave, Transmission
Ri.ng , Reta in ing
Belt, Engine-Transmission Drive
Nut, Hex 5/16-18
Spr ing, Comp . 2x.72Ax\5.5 Rate
Pivot,
Sleeve, Spr ing
Bustring, .375x. 500x.437
Rod, CLutch
Nut, Lock 5/L6-18

Washer, Flat .344x.588x.C5i

Gu ide,
Washer
Bo1t,

V-Be1t
, Lock 8nm Spring
Hex 5/16-18x1.75

tt

o



lrlAlN DRIVE

o
24;

@Pisf
7

I TE}l
f'A

2

4

A

a

PART NO.

3 432L
L24549
456004
1 80120

30986
4I9454
180045

413 21
21 8211

4t322
40s43

QTY.

2
2
4
4
z
I
I
I
I
I
1

- DESCRIPTION

PuIley, Jack-Shaft
Keyr Woodruff 3/L6x.750 Hard
Nut, Lock 3/8-16
BoIt, Hex 3/8-L6x.75
Bearing, Fan
Nut, tock l/4-20
BoIt, Eex L/4-20x2.25
Sprocket, 28T .5 Pitch
Keyr Woodruff .25x.75 Hard
Shaft, Jack
Chain, No. 40o

IJ



WHEEL

0,
ITEI'I

NO. PART NO.

3466t
34650
411s3
4227 I
4227 2
111 91

180077
!20214
4110 3 2

411s 4
34653
411s 5
411 51

1
2

3
4
5
6
7
I
9

10

OTY.

2
2
2
I
I
1
4
4
1
1
I
1
2

DESCRIPTION

Bearing, F1ange
Bearing, 7/8x2.50
Bearing, 7/8x2.00 (Pro 32')
Assembly, Pul1ey and Brake
Assembly, Wheel
Assembly, Valve Stem
Bolt, Hex 5,/16-18x.75
Washer, Lock 5/16 Reg.
Fitting, Lube 90 Deg.
Rim (Pro-32)
Tire, 13x5.50-6
Tire, L3x5.00-5 (Pro-32)
Assembly, Wheel 13x5.00-6

Dr um

NS

14



FUEL AND EXHAUST SYSTEM - 12 H.P. AND 12.5 H.P. UNITS

o

7d
-,.Ut'-

,=*

iX9" #' )2

rfu::fuNo

\

[-ri

#
't9

'P^d@vl 
zz

\

\

o*
{

:+*-.---}*r

\..:'='+
);,



FUEL AND EXHAUST SYSTEM - 12 H.P. AND 12.5 H.P. UNITS

rTEM
NO.

1
2
3
4
5
6
7
8
9

10
11
L2
13
14
15
15
l7
I8

19

20
2L
22
23
24
25
NS

NOTE:

PART NO.

43 302
159920
190254
180042

44100
419454 l

180 018
34861
41589

250s
180077
L202t4
120 3 93

37732
3780s

120380
180020

42611
4297 4
35328 1
41831 1

35329
32045
2t134
7354

377 96
3773 1
41269 1

Qry.

I
2
2
2
2
4
2
1
2

"1
4
4
6

.1
I
4
4
l_

t
(B&S Units)

(Kawasak i
Units)

I
3

2 ft.
1
1
I

(Kawasak i
Units)

DESCRIPTION

Lever, Control
Screw, Mach. 10-24x.50 PED
Nut, Lock L0-24
Bolt, Hex L/4-20xL.75
Strap, Fuel Tank
Nut, Lock 7/4-20
Bolt, Eex L/4-20x.625
Tank, Fuel (L2 qts.)
Pad, Gas Tank
Cap, Gas Tank
Bo1t, Hex 5/15-18x.75
Washer, Lock 5/L6 Reg.
Washer, Flat .344x.588x.065
P1ate, Exhaust
Muffler
l{asher, Lock L/4 Reg.
Bott, Hex L/4-20x.75
Engine, 12 H.P. B&S
Eng ine , 12.5 H.P. Kawasak i
Adaptor, Oil Drain
Adaptor, Oil Drain

Cock, Oil Drain
Clamp, IIose
Hose, FueI
Valve and Strainer
Flange, Iluf f Ier
Tube, Exhaust
Kit, Oi1 Filter

Item Numbers 11 through 17, 24 and 25 pertain only to
Briggs and Stratton engine units.

IO



FUEL AND EXHAUST SYSTEM - 16, 17 AND 18 H.P. UNITS

q' j
I

g-eE

o'e 
P

.q("af du,
!

'r8

(

[x.-
i\;i

o

(c',,,",, 
.i-D



FUEL AND EXHAUST SYSTEM - 16, 17 AND 18 H.P. UNITS

2
3
4
5

6
7
I
9

10
11
t2
13
14
15
16

ITEM
NO.

I

l7
18
19
20

2L
22

PART NO.

35139
43302
43434

t59920
t90254

35137
180 018

t20392
27 t22

124925
41589

180042
44100

419 454
34861

2505
35329
35328
418 31
324 45
21t34

7 354
41335
43324
4331 s
t47 28
43453

QlIy.

1 (15 HP)
I (17 HP)
I (18 m)

2
'2

(15, 1g HP)
3 (16 EP)
(17, 18 HP)
I (16 HP)
I (16 EP)
(16, 18 EP)

2
.2

2
4
1
I
1

(16, L8 rrP)
1 (17 EP)

3
2 ft.

1
1
I
I

1(16 m)
1 (16 rrP)

DESCRIPTION

tever, Control
Lever, Control
Lever, Control
Screw, Irrach. L0-24x.50 PHD
Nut, Lock L0-24
Control, Choke
BoIt, Hex L/4-20x.625

Washer, FIat .281x.625x.065
CIamp
Nut, .Tam 3/8-24 Eex
Padr Gas Tank
BoIt, Eex L/4-20x1.75
Strap, Fuel Tank
Nut, Lock L/4-20
Tank, Fuel (L2 qts.)
Cap, Gas Tank
Cock, Oi1 Drain
Adaptor, Oil Drain
Adaptor, OiI Drain
Clamp, Ilose
Line, FueI
Valve and Strainer
Engine, 15 EP B&S
Engine, L7 HP Kawasaki
Engine, 18 IIP Kohler
Clamp, Muffler
Deflector, Exhaust

18

1

2



O

o

o

ELECTRICAL SYSTEM - 12 H.P. AND 12.5 H.P. UNITS

r
A{2Yrq-
wV,/

^&d,orw

'18

{q4#
(D
\J\

)o

19

#23
n9

-5
@za

,5 Srre,,W,
@-13



ELECTRICAL SYSTEM - 12 H.P. AND 12.5 H.P. UNITS

o

1
2
3
4
5
6
?
I
9

10
11
t2
13
14
15
16
t7

ITE[l
NO.

18
l9
20
2L
22

23

24
25
26
27
28

PART NO.

18570
1 8585
18585
3A202
3 80s9
415 51
42573

4L94s5
41988
20916
4t987

107354
190254
435738

4347 4
41832
L0629

I 8001 I
4L882

419454
42560
42477

11763

34640
L59947
131 01 5

34637
42529

QT'lf .

I
]j
I
1

10
2
1
2
4
2
2
3
4
2
2
I

(B&s Units)
(Kawasak i

Units)
l_

I
I

(B&S Units)
(Kawasak i
Units)

(Kawasak i
Units)

2
2
4
1
1

DESCRIPTION

Key, fgnition Switch
Nutr ilam 5/8-32
Washer, Lock 5/8 Int. Tooth
Switch
Terminal
Spr ing, Interlock Lever
Closure, Viny1
Nutr Lock 5/16-18
Bushing, Interlock Lever
Switch, Interlock
Bracket, fnterlock Actuating
Nut, Staryed 9/L6-LB
Nut, Lock L0-24
Screw, tlach. 10-24x1.50 PHD
Lever, Presence Control
Earness
Tie, Cable
Tie, Cab1e

Bolt, Hex L/4-20x.625
Ittodule, Interlock Recoil
Nut, tock L/A-ZA
Terminal, Pre-Insulated
lilire, Eng ine K iI1
Nutr Wire

Switch, Neutral Start
Screw, Uachine 10-24x.'l5 PHD
Washer, Flat .188x.438x.049
Bracket, Interlock Switch
Wire, Ground

4
6

1
1

)ft



ELECTRICAL SYSTEM - 16, 17 AND 18 H.P. UNITS

O

o

o

fl
@-2
o-3
*4 8. 7Sft: \aY lp u
$-s fc6-'?-,s

v_^.ffi@-;o
-L@^

7-ll 
'r I

za3
,

45-&

42

ffi Vr',"/*,'rYo
ry \ zoY W#)pg
Lr&o 2L,$Y^.Nl\ pa v34 ll-)i il\6,ryfl \

vru;" v'lkT] 
lr

6-14

/n
anf { }a



ELECTRICAL SYSTEM - 16, 17 AND 18 H.P. UNITS

ITEXI{
NO.

1
2
3
4
5
6
7
I
9

10
11
L2
13
L4
15
15
L7
18
19
20
2t
22
23

24

25

26
27
28

29
30
31
32
33
34
35
35
37
38
39
40
4t
42

43
44
45

Qry.PART NO.

18570
19655
L9667
20564
38058
38059
41551
42s7 3

419455

41 988
209t6
4L987

1073s4
7902s4
4367 38

4347 4
38256
33847
11576
35634

I 8002 0
L0629
41357
43301
43436

1 8001 I
41881
43435

4L9454
21425
3 5141
35508
42129
41359
42L30

L59947
13101 s

34640
34637
41356
41358

12037 6
1203 93
180087
446 47 0
27 t22

42529
3s378

120392

(15; 18 HP)
(15, 18 HP)
(16, 18 HP)

4
1{16 IIP)
r (I7 EP)
1 (18 rP)
2 (16 HP)
(L7, 18 HP)
(16, t7 P)
1 (18 HP)

I
I

( 16 , 18 rrP)
1(17 HP)
(16, 18 HP)

1
I
2
4
2
1
4
1

(16, 18 IiP)
(16, 18 HP)
(15, 18 HP)
1 (16 HP)
2 (16 rrP)
(L7, 18 m)

1
1

I (15 HP)

1
I
1
I
I

L2
2
I

3 (16, 18 EP)
2 (17 rrP)
.4

2
2
3
4
2
2
1
4

2
I
2

1
I

DESCRIPTION

Ketr lgnition Switch
Nut, Jam 9/L6-24
$lasher, Lock
Switch, Ignition
Connector
Terminal
Spring, Interlock tever
Closure, Vinyl
Nutr Lock 5/L6-LB

Bushing, Interlock Lever
Switch, Interlock
Bracket, Interlock Actuating
Nutr Stamped 9/L6-LB
Nut, Lock L0-24
Screw, Machine l}-24x1.50 Hex
Lever, Presence Control
Hourmeter
Boot, Battery Cable
Nutr Speed L/4-20
Switch, Magnetic
BoIt, Eex L/4-ZOx.75O
Tie, Cable
Ilarness, Wir ing
Harness, Wiring
Earness, Wiring
Bo1t, Hex l/4-20x.625
Module, Interlock Electric
Module, Interlock
Nutr tock L/4-20
I{ire, Instrument Panel
Cab1e, Solenoid to Starter
Cable, Starter
CabIe, Battery to Solenoid
Strap, Battery
Cable, Negative Battery
Screw, Machine 10-24x.75 Pm
Washer, FIat .188x.438x.049
switch, Neutrar start
Bracket, Interlock Switch
Padr Battery 3.5x4.0
Battery, L2 Volt
Nut, Hex 5/16-18
Washer, Flat .344x.688x.06S
Bolt, Eex 5/16-L8x2.00
washer, Flat .375xr.125x.065
Clamp

Wire, Ground
Terminal, Ring Tongue
washer, Flat .28rx. G25x . oo5

22

P!E

1
3
1

1

1

.J



TRANSMISSION
A.gPs

Model 7m-0Go

o

O

e

-t
36

31/zo
/;-:nt ,/ 27

El B,/ ./ 33*€du,

,rrrr"w
/ ^ 

uo.

I

,/lt/
@

i>Q
'/ 43-

{, ,/

6#
i\"F',(
:

I

I
I

I

35

rffi

$
a30=--|\0

aa-----€
3rg Jl
J
U

29-.9
32_A



REF.
NO.

I
2
3
4
5
6
7
8
9

10
11
l2
13
13A
14
I5
16
t7
18
19
20
27
28
29
30
31
32
33
34
35
35
37
40
41
42
43
44
45

PART NO.

77 0051
77 2083
77 615 4
77 8l2LA
778L22A
778123A
77 8t24A
77 8125
784256
7 85083
7 86082
77 6734
778137A
77 8136
77 8126A
77 8127A
778128A
77 8129A
77 6135
778113A
786095
7 801 05A
7 850 81
7 8007 2
7800 86
792072
7 92435
7 80109
7 880 40
7 84267
7 92073
7 92089A
7 92077
7 9207 I
7 9207 9
7 8010 I
7 92001
7 9207 4

TRANSMISSION

TRANSIUSSION T,IODEL 70O-OO8

DESCRIPTION

Case, Transmission
Cover, Transmission
Shaft, Output
Gear, Spur (2A teeth)
Gear, Spur (22 teeth). Gear, Spur (25 teeth)
Gear, Spur (30 teeth)
Gear, Spur (35 teeth)
Collar, Shift
Sprocket (18 teeth)
Sprocket (9 teeth)
Shaft, Counter
Gear, Bevel (42 teeth)
Gear, Spur (15 teeth)
Gear, Spur 120 teeth)
Gear, Spur (25 teeth)
Gear, Spur 128 teeth)
Gearl Spur (30 teeth)
Shaft, Input
Bevel Pinion; Input
Sprocket (12 teeth)
Bushing, Flanged' Chain, Roller (No. 41 chain, 24 links)
Washer, Thrust
Bearing, Need1e
Ring, Retaining
Ringr Setaining
Iilasher
Ring, Retaining
Rod & Fork Assembly, Shift
Screw, Eex Hd. Taptite, L/4-20xL-L/4
Key
BaIl, Steel 5/16
Screw, Set 3/8-16x3/8
Spring
Washer, Thrust
O-Ring
Plug

TECUI4SEH PRODUCTS COT,IPANY
Engine and Gear Service Division

Grafton, Iilisconsin

INOTE: Part Numbers listed on
lTecumseh part nunbers and are
lor purchased from the nearest
lOutlet, which may be found in

this page are
to be ordered
Tecumseh Service
the Yellow Pages

lof the Telenhone Directorv.

24


